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Report No.170404064-1-E

MG S L November 6, 2017

Test Report

To : Umajirushi Co.Litd
Address : 3-16-27, Sanno, Nakagawa-ku, Nagoya, Aichi, Japan
Registerad inspection laboratory under Food Sanitation Law of the Ministry Health, Labour and Welfare
Japan Recreation and Miscellaneous Goods Safety Laboratory
Chemical Analysis Center, Tokyo Office
4-22-4, Higashikomagata, Sumida-ku, Tokyo 130-8611
TEL 81-3-3829-25156 FAX 81-3-3829-2549
We hereby inform you about the test results of the sample commissioned to us on October 23, 2017.

Sample names Calcium Carbonate of Dustless Chalk White 2017.09.14

NN ENE RN

Test item Test of heavy metals, European Standard

Date of test November 2, 2017

1. Test method
European Standard related to safety of toys (EN71 Part3:1994)

AENERNENERENN

2. Test Results
(Unit : mg/kg)

Ttems Limits Results 1

Migrated antimony Equal to or less than 60 <5 :ﬁ
— I
Migrated arsenic Equal to or less than 25 <3 EI
J |

Migrated barium Equal to or less than 1000 <50 __i
Migrated cadmium Equal to or less than 75 <b E!'
Migrated chromium Equal to or less than 60 <5 E
Migrated lead Equal to or less than 90 <5 i ;
Migrated mercury Equal to or less than 60 <5 1
Migrated selenium Equal to or less than 500 <50 |

Note) < : less than

— Blank below —

Approved by Tested by .
Satoshi Sangu jﬁ m M Yoko Kambayashi % %&WM

Director Inspector

*The contents of this report shall not be placed on advertisement or elsewhere without prior approval of our Chairman.
*This test report shall not be reproduced partially for use.  *This test report refers only to the test of the provided sample(s).
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Report No.170404064-2-E

MGS L November 6, 2017

Test Report

To : Umajirushi Co.Ltd
Address : 3-16-27, Sanno, Nakagawa-ku, Nagoya, Aichi, Japan
Registered inspection laboratory wnder Food Sanitation Law of the Ministry Health, Labour and Welfare

Japan Recreation and Miscellaneous Goods Safety Laboratory
Chemical Analysis Center, Tokyo Office
4-22-4, Higashikomagata, Sumida-ku, Tokyo 130-8611
TEL 81-3-3829-2516 FAX 81-3-3829-2549
We hereby inform you about the test results of the sample commissioned to us on October 23, 2017.

Sample names Plaster of Dustless Chalk White 2017.09.04

AEEERREREREE!

Test item Test of heavy metals, European Standard

Date of test November 2, 2017

1. Test method
European Standard related to safety of toys (EN71 Part3:1994)

2. Test Results
(Unit : mg/kg)

: Items Limits Results

Migrated antimony Equal to or less than 60 <5 i:
- - S |
Migrated arsenic Equal to or less than 25 <5 _:I
M;grated barium Equal t-o or less than 1000 <50 E:
Mg_-r—ated cadmium Equal to or less than 75 <5 ;
Migrated chromium Equal to or less than 60 <b h 1
Migrated lead Tqual to or less than 90 <h E
Migrated mercury Equal to or less than 60 <5 |
Migrated selenium Equal to or less than 500 | <50 ]
|

Note) < :lessthan

— Blank below —

Approved by Tested by .
Satoshi Sangu m \)ﬂ/“?ﬂ Yoko Kambayashi % %MVB%MN

Director Inspector

*The contents of this report shall not be placed on advertisement or elsewhere without prior approval of our Chairman.
*This test report shall not be reproduced partially for use.  *This test report refers only to the test of the provided sample(s).




